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CERTIFICATE OF SOLE DISTRIBUTOR

HEREBY WE AUTHORIZE LLC "MIAR" AS THE
SOLE DISTRIBUTOROF ETK & ETKT BRAND PILLOW
BLOCK BEARINGS FOR Russian MARKET




ETK

ETK Bearing Quality Control Center

Test Report
Art No.: ETK20006015 Steel Ball Grade: Gl10 Total Page:1
Samples Name: Bearing Steel Ball Size ©9.525mm (3/8")
Appoint Company ETK BEARING CO. Qty: 1 pc
Standard G/BT 308-2002 Samples No.: PDT
Samples Siutation Test Date 2022610 |, Sending 2022/6/5
Samples date

Test Results

Item Test List Tec.hnlcal Testing results Single Determine
Requirements
1 Dimension 9.525mm 9.525mm Approval
2 Gauge +4um +4um Approval
3 Spherical Error | ASph= 0.25um 0.077um Approval
4 VDWS VDws=0.25um 0.08um Approval
Ball Diameter .
] = 5 n
5 Variable VdwL=0.50um 0.15um Approval
6 Roughness Ra =0.02um 0.007um Approval
7 Hardness 61~66HRC 62.5 Approval
8 dctaligical 2-4 Grade 2 Approval
structure
No rust, scratches,
9 Appear_ance
Quality spots, crack
10 Surface Quality Check the pic
Note Only available for the sample Test Results Approval
Check Sun Xiao Min Check Approval | Wang Jing Wei
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ETK

Report

ETK Bearing Quality Control Center

No.: 20200228001 Total Page: 1
Ttem: Steel Cage Item UC208 No. DT150927001 Supplier Name|  Lisocheng JinDi Steel Cage Co
Qty 10 pes Sample Situation: Ok Sample Date) 202268

Steel Cage Testing Report
Item: Testing Test List Standard Testog Data
1 2 3 4 5 6 7 8 9 10

1 oD 66.7£0.25| 66.60 66.65 66.70 66.70 66.68 66.63 66.60 66.60 66.65 66.70
2 Center diameter (Pocket) 614007 60.05 60.05 60.04 60.04 60.05 60.05 60.04 60.05 60.05 60.04
3 ID 55.340.25 61 61 61.01 61.01 61.02 61 61 61 60.02 60.02
4 Aperture 1.68 1.68 1.68 1.68 1.68 1.675 1.68 1.68 1.68 1.68 1.675
5 K Data 6.41+0.06( 483 482 482 482 483 483 482 483 482 483
6 Radial momentum 0.45-0.55 45 47 45 46 47 53 54 51 50 51
7 Plate thickness 1.0-0.09 096 0.96 0.96 0.96 0.96 095 095 095 0.95 0.96
8 Rivetriveting height | 412003 415 416 417 413 4.13 4.12 415 4.16 416 415
9 Parallelism of flat part =0.04 0.03 0.03 0.03 0.02 0.03 0.02 0.02 0.03 0.03 0.03
10 Rivet shedding (xg) =9 9.1 94 10 105 11 11 103 9.7 99 10
11 warping =0.04 0.03 0.02 0.03 0.03 0.01 0.02 0.02 0.03 0.03 0.02

Note: This report is responsible for the samples only. Determine

Inspector: Sun HuiMin Auditor: |  Chen NanXiong Date: 202268 Stamp:
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Inspection Certificate

JO LA A WEARAE
Jiangsu jianki Steel Tube Co, Ltd.
RKEM: 20247428 ERLH: BRBRRKATEAT JL-8.6-20
"R ARLEREAARLE [nenn] Gresie] w ¢ | oons [zzes ax
’J % ¥ R 5% I
» ¥ % A om) AMEEKG o T g | [ [ s [ o[ 8| @ | w 1-:00‘1 ®xus |
12204490 | 42206170215 | $34x70s | 1 | 1530 | 0.97 | 0.28 | 033 | 0.014 | 0.007 | 1.45 | 0.011 | 0.007 | 0.001 | 5.5 | 186 | 151 | 191
12204490 422061702-15 53 .4x7.05 1 1558 .97 .28 4 .007 4 .007 00 186 188 | 186
12204490 422061702-13 53 .4x7.05 1 1574 .97 .28 4 )07 4 .007 .00 193 186 188
12204499 422061702-10 53.4x7.08 1 1908 .96 .23 4 .006 43 .009 | 0.00 91 88 91
12201733 122031102-17 63.7x7.25 1 1388 .98 .29 014 .008 46 6 .012 .002 91 86 93
12202659 122062001-19 63.7x7.28 1 2184 0.97 .25 0. .009 | 0.003 45 0.01 003 7 86 86 93
12202659 122062001-14 63.7x7.28 1 2278 0.97 .28 0. 009 | 0.003 A5 0.01 003 88 91 188
] SERERE () E®ER (B ZREE XN EERE (1D
A B c | o Bl 3 #% | AR | EMAN —& | P
m e8] |8l e8] & | “[re [*n 2K _ FE | mm) | cmem ax | an | ®F
0.0 05 00 0.5 00 | 0S5 00 1.0 2 0.0 1.0 0 / &% 019 | 018 &% 03 / 0
0.0 10 | 00 10 | 00| 05 | 00 0.5 2 0.0 0.5 0 / &% 020 | 018 &1 05 / 0
00 10 00 10 | 00| 05 00 0.5 2 0.0 1.5 0 / &8 020 | 019 &% 05 / 0
00 05 0.0 05 00 | 05 00 1.0 2 0.0 10 0 / a8 018 | 017 &% 05 / 0
00 1.0 00 10 | 00 | 05 0.0 05 2 0.0 05 0 / 48 019 | 017 &k 05 / 0
0.0 05 00 15 00 | 05 0.0 05 2 00 1.5 0 / a8 020 | 017 &% 05 / 0
0.0 1.5 00 05 00 | 0S5 00 05 2 00 1.0 0 / el 019 | 018 3 05 / 0
S 4 T \ |
I REECREHN, ARGFRE LORENMEL; % =
i |2XHATRBEE, SRS, KE. ERTH, REAHZSRT, REALEN e | 5
3. ik CHEAVHEGN AL 396%; ik 0517-88298839; 4 X: 0517-882988(3; ) . s !
ExA: W FHA: 35 EXEM: 22%7/28 REBEAE
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